
Control Number : 44950

Item Number : 1

Addendum StartPage : 0



PURSUANT TO PUC CHAPTER 24, SUBSTANTIVE RULES APPLICABLE TO WATER AND SEWER

SERVICE PROVIDERS, SUBCHAPTER G: CERTIFICATES OF CONVENIENCE AND NECESSITY

Application to Obtain or Amend a Water or Sewer
Certificate of Convenience and Necessity (CCN)

Docket Number: Llq9`50

(this number will be assigned by the Public Utility Commission after your application is filed)

7 copies of the application, including the original, shall be filed with
. c^

..
Public Utility Commission of Texas C-

Attention: Filing Clerk ^ _...

1701 N. Congress Avenue f..
P.O. Box 13326

^

Austin, Texas 78711-3326

If submitting digital map data, two copies of the portable electronic storage medium (such as CD or D^lfl) a e required.
[...]
address, and daytime telephone number; (2) the applicant's name, application number or
another recognizable reference to this application; (3) the statement, "I/we request a
public hearing"; (4) a brief description of how you or the persons you represent, would be
adversely affected by the granting of the application for a CCN; and (5) your proposed
adjustment to the application or CCN which would satisfy your concerns and cause you to
withdraw your request for a hearing.

Application to Obtain or Amend a Water or Sewer Certificate of Convenience and Necessity, 9/1/14 (formerly TCEQ form10362) Page 15 of 25



Persons who wish to intervene or comment should write the:
Filing Clerk

Public Utility Commission of Texas
1701 North Congress Avenue

P.O. Box 13326
Austin, Texas 78711-3326

within thirty (30) days from the date of this publication or notice. A public hearing
will be held only if a legally sufficient hearing request is received or if the
commission on its own motion requests a hearing. Only those individuals who
submit a written hearing request or a written request to be notified if a hearing is
set will receive notice if a hearing is scheduled.

If a public hearing is requested, the commission will not issue the CCN and will
forward the application to the State Office of Administrative Hearings (SOAH) for a
hearing. If no settlement is reached and an evidentiary hearing is held, the SOAH
will submit a recommendation to the commission for final decision. If an
evidentiary hearing is held, it will be a legal proceeding similar to a civil trial in
state district court.

If you are a landowner with a tract of land at least 25 acres or more, that is
partially or wholly located within the proposed area, you may request to be
excluded from the proposed area (or "opt out") by providing written notice to the
commission within (30) days from the date that notice was provided by the
applicant. All requests to opt out of the requested service area must include a
scaled, general location map and a metes and bounds description of the tract of
land.

Persons who meet the requirements to opt out, and wish to request this
option should file the required documents with the:

Filing Clerk
Public Utility Commission of Texas

1701 North Congress Avenue
P.O. Box 13326

Austin, Texas 78711-3326

A copy of the request to opt out of the proposed area must also be sent to the
applicant. Staff may request additional information regarding your request.

Si desea informacion en Espanol, puede Ilamar al 1-888-782-8477

Application to Obtain or Amend a Water or Sewer Certificate of Convenience and Necessity, 9/1/14 (formerly TCEQ form
10362) Page 16 of 25



ATTACHMENT 1

NEW ANNEXATION AREAS

GENERAL LOCATION MAP

(Reference 3.A)



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



ATTACHMENT 2

PROJECTABLE DIGITAL DATA

(Reference 3.B.ii)



ATTACHMENT 3

APPLICATION QUESTION RESPONSES

(Reference 3.C and 5.G)



City of Mount Pleasant

CCN Amendment Application

Water CCN No. - 10509

Sewer CCN No. - 20196

Question 3.C - 1-30 Annexation Tract Nos. 1 and 2

The proposed service area is a newly annexed area in northeastern Mount Pleasant

composed of two separate tracts. The area consists of a trailer park, several commercial
businesses, and undeveloped pasture land.

US 271 Tract Nos. 1, 2, and 3

The proposed service area is a newly annexed area in southwestern Mount Pleasant

composed of three separate tracts. The area consists of several commercial businesses,
several private residences, and undeveloped pasture land.

Question 5.G - The addition of the proposed service areas to the City of Mount Pleasant CCN is

anticipated to have no effect on the regionalization, compliance, or economy of the City
of Mount Pleasant and landowners.

A portion of the proposed service areas are currently being served by Tri-County Special

Utility District (Tri SUD). As part of the annexation process, the City of Mount Pleasant

has purchased the existing water lines and customers in the areas currently being

served by Tri SUD. The agreement between the City of Mount Pleasant and Tri SUD was
finalized in March of 2015.

\\KSA-SERVER3\P Drive\Projects\MP098\01.00 Study and Report Phase\UPDATE Application Question Responses.docx



ATTACHMENT 4

EXISTING WATER LINES AND SANITARY SEWER

(Reference 3.D)



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-71$0



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



OVERSIZED DOCUMENT(S)

TO VIEW

OVERSIZED DOCUMENT(S)

PLEASE GO TO

CENTRAL RECORDS

(512) 936-7180



ATTACHMENT 5

SEWER SYSTEM INSPECTION REPORT AND FINDINGS

(Reference 5.A)



M. _WQoo1o575004_CO_201501c . _Focused Investigation
Texas Commission on Environmental Quality

Investigation Report

The TCEQ is committed to accessibility. if you need assistance in accessing this document, please contact oce@tceq.texas.gov

Customer: City of Mount Pleasant
Customer Number: CN600130926

Regulated Entity Name: MOUNT PLEASANT WASTE, WATER PLANT

Regulated Entity Number: RNzo2885654

Investigation # 1230054 Incident Numbers
Investigator: LISA FISHER Site Classification MULTISECTOR GENERAL

PERMIT FOR INDUSTRIAL
ww
SLUDGE TRANSPORTER
DOMESTIC MAJOR

Conducted: 01/07/2015 -- 01/21/2015

Program(s): WASTEWATER
SLUDGE
STORMWATER

Investigation Type: Compliance Investigation

Additional ID(s): 21383
WQ0010575004
TX0105171

Address: 2561 COUNTY ROAD 4540,
MOUNT PLEASANT, TX, 75455

Principal(s):

SIC Code: 4952
NAIC Code: 221320
NAIC Code: 562991

RECEIVED
Location: APR 16 2015

TCEQ
:%ENTRq FII_EROQM

Local Unit: REGION 05 - TYLER
Activity Type(s): WWSLUMAJFC - Sludge Mgmt/Major

Focused
WWMONMAJFC -
Self-Monitoring/Major Focused
SGTRANS - SGE CCI Transporter
SWCCIMSGP - SW CCI Multi-Sector
General Permit

Role Name
RESPONDENT CITY OF MOUNT PLEASANT

Contact(s):

Role Title Name Phone
Regulated Entity CHIEF OPERATOR MR GARY ADAMEK Work
Contact

Regulated Entity U'FILITIES DIRECTOR MR ANTHONY RASOR Work
Contact

(903) 575-4170

(903) 535-4134



MOUNT PLEASANT WA3TEWA't
1'LANT - MOUNT PLEASANT

1/7/20'S to 1/2x/2oi5 Inv- # -1230054

Page 2 of 5

Other Staff Member(s),
Role Name
Investigator HART NOLTE-ROTH
Supervisor RANDY O`NEAI.
QA Reviewer RANDY O'NEAI,

Associated Check List
Checklist Name

Unit NName
SLUDGE TRANSPORTER CEI

STORMWATER CCI SECTOR T: TREATMENT
Sludge transporter

WORKS Storm Water

STORMWATER MSGP CCI

WQ FOCUSED INVESTIGATION - SLUDGE Storm Water

MANAGEMENT Mt Pleasant

WQ INVESTIGATION - EQUIPMENT
MONITORING AND SAMPLING revised o6/2oi3

Sampling

WQ FOCUSED INVESTIGATION - SAMPLING
METHODS FOR SELF-REPORTED DATA Mt Pleasant

Investigation Comments:

INTRODUCTION

The Mount Pleasant Wastewater Treatment Plant was investigated on oi/o7/2ol.5 to determine compliance with
applicable wastewater treatment and storm water regulations. The facility was notified of the investigation on
12/23/2or4. This investigation is composed of two wastewater focused investigations (Sampling Methods for
Self-Reported Data and Sludge Management), storm water comprehensive compliance, and sludge transporter
investigations. During the investigation Mr. GaryAdamek (Chief Wastewater Treatment Plant Operator), Lisa
Fisher and Hart Nolte-Roth (TCEQ Environmental Investigators from the Tyler Regional Office) were present. No
violations or areas of concern were addressed. An exit interview, explaining the results of the investigation, was
conducted on 01/07/20x5 with Mr. Adamek A general compliance letter was issued to acknowledge compliance.

GENERAL FACILFTYAND PROCESS INFORMATION

The City of Mount Pleasant has a wastewater facility coverage under the Texas Pollutant Discharge Elimination
System (TPDES) permit WQoo1575o04 and coverage under the TPDES Multi-Sector Industrial General Permit
(MSGP) for Storm Water TXRo5oooo. The remainder of this report will be divided (for ease of reading) into
Wastewater Facility, Storm Water, Sludge Transporter, and Laboratory subsections.

The physical address of the wastewater treatment facility is 2561 County Road 4540, Mount Pleasant, Texas.

Wastewater Facility:

The City of Mount Pleasant Wastewater Treatment Plant is an activated sludge plant. The primary source of
wastewater for Outfall ooi is domestic. Some industrial waste is treated at this facility. The new draft permit for
this facility has been mailed out for approval. The facility is still operating under the requirements of the permit
dated to expire 02/01/2012.

The treatment units are., two screw pumps, two bar screens, grit remover/chamber, aeration basin, two clarifiers,
aerated sludge digester, two sand filters, and chlorine contact chamber (see the associated Plant Schematics),

The primary measuring device for Outfall ooi includes a 12 inch Parshall flume with a Siemons Hydro, Ranger
200 ultrasonic flow meter and totalizer. The meter was last calibrated by PBD on ii/i2/2oi3,

The collection system consists of twenty lift stations. The facility has had no significant plant modifications since
the last comprehensive and focused investigations. The facility discharges to an unnamed tributary, thence to
Hart Creek, thence to Big Cypress Creek Below Lake Bob Sandlin in Segment No. 0404 of the Cypress CreekBasin.

The facility is currently permitted to operate under final effluent limits of



MOUNT PLEASANT WAS'i'EWAI .^LANT - MOUNT PLFASANT

1/7/2015 to 1/21/2015 rlltv. # - 1230054

Page ..4 of _q

1. 2.91 MGD daily average flow;
2. Daily average CBOD of 7 mg/1;
3. Daily average TSS of 15 mg/1;
4.

Daily average ammonia nitrogen of 2 mg/1(April through October) and 3 mg/1(November through March);and

5. Daily minimum DO of 4,0 1119/1 (November through March) and 6.o mg/I (April through October).

Daily pH levels shall not be less than 6 or greater than 9. The effluent shall contain a chlorine residual of at least
i.o mg/1 and shall not exceed a chlorine residual of 4.0 mg/1 after a retention time of at least 20 minutes. Effluent
shall be dechlorinated to less than o.i mg/1 chlorine residual.

The effluent samples are collected by Mr. Adamek and analyzed for the following parameters: CBOD, TSS,
Ammonia Nitrogen, chlorine residual analysis, pH analysis, and DO analysis.

Whole effluent toxicity testing is
performed by Huther & Associates. This contract lab was accredited by the TCEQ to perform analytical methods
for the toxicity testing.

At the time of the investigation, the receiving stream appeared clear with no foaming or sludge.

The facility does not have, and is not required to have an approved pretreatment program. The city has a sewer
use ordinance.

Storm Water:

The facility obtained coverage under the Multi-Sector Industrial Permit (MSGP), permit number TXRo5Qz85, on
70/03/2006 and renewed their coverage on 17/29/2o1i. The facility is currently permitted to discharge storm
water from the designated outfalls 1, 2, and 3 subject to the following Numeric Effluent Limitations (NEL):
I. Daily average total arsenic of o.x mg/l;
2. Daily average total barium of i.o mg/I;
3. Daily average total cadmium of 0.05 mg/l;
4. Daily average total chromium of 0.5 mg/1;
5. Daily average total copper of 0.5 mg/l;
6. Daily average total lead of 0.5 mg/I;
7. Daily average total manganese of i.o mg/l;
8. Daily average total mercury of 0.005 mg/l;
9. Daily average total nickel of i.o mg/1;
io. Daily average total selenium of o.o5 mg/l;
u.. Daily average total silver of 0.05 mg/l; and
12. Daily average total zinc of i.o mg/l;

The facility's Standard Industry Classification (SIC) code 4952 makes the facility subject to monitoring BOD (3o
mg/1) as an additional benchmark monitoring requirement.

Sludge Transporter:

The City has its own transporter truck (Transporter # 21383). They haul sludge from the facility to the Pleasant
Oaks Landfill (Permit 797B) for disposal.

BACKGROUND

A query was conducted into TCEQ databases and it was determined that the current compliance history for this
customer was classified as average. A file review was conducted to evaluate historical compliance issues concern
the facility prior to the date of the investigation. This review was conducted to determine what concerns, if any,
should be further studied during the upcoming investigation. Regional files were reviewed as well as applicable
self-reporting data (see the associated Integrated Compliance Information System (ICIS) report),

Wastewater Facility:

Investigation 1145075, conducted on 12/17/2oY3 resulted in no Wastewater or storm water violations.

There were no violations or missing data noted in the ICIS report.



MOUNT PLEASANT WASTEWAT: ^LANT -MOUNT PIXASANT

1/7/2015 to 1/21/2015 Inv. # - 1230054

Page 4 of .5

ADDITIONAL INFORMATION

Mr. Adamek (Chief Operator) has a B Wastewater Treatment License (WWoo2542). It will expire on 11/21/2016.
Mr. Christopher Page has a C Wastewater Treatment License (WWoo37430) that will expire on 01/23/2oi8. The
collection system is managed by a different set of employees (see investigation 951332).

INVESTIGATION FINDINGS

During the investigation the permittee's discharge monitoring reports (DMR) were reviewed for the time period of
io/2oi3 through 12/2014. The DMRs were cross referenced with operator's logs, laboratory data and the ICIS
report to verify accuracy of the reported numbers. No excursions or unexplained data results were noted during
this time period. It was noted that the Honorable Mike Ahrens (City Manager), is currently signing the DMRs as
the executive officer.

Mr. Adamek collects all samples and analyzes them in the on-site laboratory.

All units were functioning properly during the investigation. New influent pump screws and a new, more
powerful generator (MTU Onsite Energy) were installed. The generator runs the entire plant and facility,
including the office. Approximately r,ooo gallons of diesel is stored onsite at all times for the generator. The
generator is tested once a month by the contractors who installed it, Stewart & Stevenson. Aeration was added to
the sludge storage tanks.

Finally, the sludge truck hauler was inspected. The vehicle is a 12 cy, 2005 Freightliner. The TCEQ registration
number is 21383. It contained a copy of its registration, was properly labeled, and had its registration number
affixed to the vehicle.

The amount of sludge hauled during the reporting period of 09/2012 through 07/3i/2013 was 5,966 cubic yards.
The last trip ticket was 01/07/20i5 (ticket #163161.2). Twelve cubic yards of sludge was hauled to the Pleasant
Oaks Landfill. The last Toxicity Characteristic Leaching Program (T'CLP), which is required annually by permit
WQ o010575004, was performed on 03/10/2014.

The only source of potable water on the site is in the office. All office exterior faucets and faucets on the property
are reuse water from the chlorine contact chamber. Therefore, there is no reduced pressure backflow prevention
device at the facility.

Mr. Adamek composites the flow samples by his self. He pours each ISCO bottle (samples collected every two
hours) into a volumetric cylinder and swirls the sample as he pours it into the final composited jug. Copies of all
laboratory methods were kept on site in addition to Material Safety Data Sheets, All refrigerators, scales, and
incubators had been recently calibrated and marked with the date. All thermometers were marked with the date
of calibration. All chemicals were marked with the received date. Calibration logs were complete.

A grab sample was taken by Ms. Fisher and was shipped via FedEx to the TCEQ Houston laboratory under